DEXTER.

USE THE BLUE TABS LOCATED ON THE
RIGHT AND LEFT SIDES OF THE FOLLOWING
DOCUMENT TO ADVANCE TO EACH SECTION.

8533-099-001 10/22



Kits &
Assemblies

o
25
-gg
29
=)
o=
EE
— =
©

ol
0 ¥

Assembly

Kits, Assemblies, & Common Parts

Description Part Number

LP to Natural Conversion Kit for White Rodgers

9732-142-004

LP to NG Conversion Kit for 9857-134-001 & -002

9732-142-002

Kit - A to C series Conversion, Black, 120v

9732-307-002

Kit - A to C series Conversion, Blue, 120v

9732-307-001

Kit - 8650-012-004 Lock with spacer

9732-344-002

Controls Assy, Black

9857-187-004

Ignition Control Box

9857-182-001

Thermostat, Hi-Limit

9576-203-002

Termostat, Overtemp

9576-207-008

Fuseholder

9200-001-002

Fuse 1.5amp

8636-018-001

Motor Run Relay

5192-299-002

Transformer, Ignition

8711-013-001

Lint Screen 9555-057-008
Air Flow Switch 9536-461-009
Door Switch 9539-487-001
Drive Belt 9040-076-003
Spider/Trunnion 9568-017-001
Door Handle 9244-082-001

P e, g

BT ACK

e EER

ejeq syed

]
o
0
-
=1
0
=
)
o
(=g
o
o

Section 7:

Parts Data
50# Stack

o Part # 8533-099-001 10/22

Part # 8533-099-001 10/22 e



Kits &
Assemblies

Bearing Housing
& Tumbler Group

=
8
£
Q
(]
0
<

AXECRTIE IR

STACKE DRYER

Cabinet Group

Key Description T-50X2-11 Reversing QTY

* | Door Assy., Loading Complete-Wht 9960-285-008 2 m
* | Door Assy., Loading Complete-SS 9960-285-011 2 A 8'.
1 | Door Assy., Loading-SS(ring only) 9960-284-002 2 a" =
1 | Door Assy., Loading-Chrome(ring only) 9960-284-004 2 E %
1 | Door Assy., Loading-Blk(ring only) (after D1.22290.005) | 9960-320-004 2 & %
2 | Plate Assy., Hinge (Wht) 9982-353-002 2 <
2 | Plate Assy., Hinge (SS) 9982-353-001 2

* | Screw, Hinge to Door 9545-012-015 8

* [ Nut, Hinge to Door 8640-413-002 8

* | Cover, Hinge Plate 9074-340-002 2

* [ Screw, Phillips-10B x 3/8 9545-008-010 4

3 | Glass, Door 9212-002-004 2

4 | Gasket, Glass Black 9206-413-002 2

* | Support, Door Glass 9548-117-000 2

* | Tool Install Dryer Door Gasket 8545-064-001 1

5 | Gasket, Outer Rim Black 9206-420-005 2

6 | Handle, Loading Door 9244-082-001 2

* | Screw, Handle 1/4-20 x 3/8 9545-018-017 4

* | Stud, Door Catch, 7/8 9531-033-003 2

* | Nut, Hex 8640-413-001 2

* | Nut, Acorn 8640-413-003 2

* | Catch, Loading Door 9086-015-002 2

* | Pop Rivet for mtg. catch 8638-190-009 4

* | Lockwasher 8641-582-006 4

* | Spring Nut (Before Serial D1.21180.036) 8640-399-001 6

* | Expansion Nut (After Serial D1.21180.036) 8640-442-001 6

7 | Panel Assy., Front- Lower (Wht) 9989-517-011 1

7 | Panel Assy., Front- Lower (SS) 9989-517-009 1

8 | Panel Assy., Front- Upper (Wht) 9989-517-015 1

8 | Panel Assy., Front- Upper (SS) 9989-517-013 1

* | Insulation Front Panel, half moon (top) 9277-054-001 2

* | Insulation Front Panel, half moon (bottom) 9277-054-002 2

9 |Screw, FLHDCR, 10B x 1 9545-008-014 14

* | Finish Washer 8641-585-001 6

* | Spring Nut (Before Serial D1.21180.036) 8640-399-001 12

* | Expansion Nut (After Serial D1.21180.036) 8640-442-001 12

11 | Strap, Hinge (SS/Black) 9544-069-005 2

* | Screw, Hinge to Panel 9545-012-028 8

12 | Screw, Door to Hinge Strap (Special Black Type) 9545-052-001 2

13 | Washer, Fiber 8641-436-003 2

* | Switch, Door Closed 9539-487-001 2

* | Cabinet Touch Up Paint (White) 9472-001-013 1

o Part # 8533-099-001 10/22

Part # 8533-099-001 10/22 o



Cabinet Group Continued

Key Description

(/)]
9
& 5
LE
¥ 2
)]
<

T-50X2-11 Reversing

15 | Escutcheon, Upper 9994-050-001
16 | Trim, Overlay-Upper Black 9435-044-001
17 | Escutcheon, Lower 9994-051-001
18 | Trim, Overlay-Lower Black 9435-031-001 1
* | Screw, #4-40 x 3/16 9545-020-009 20
19 | Nameplate Stack Dryer Express Black 9412-167-001 1
* | Lint Drawer Assembly Black 9866-005-005 2
20 | Overlay Trim, Lint Drwr-Black 9435-032-002 1
* | Felt Seal (back of lint screen assembly) 9532-143-001 2
E‘ % * | Lint Screen Assembly ONLY (no front) 9805-033-002 2
% ¢ B Replaceable Lint Screen Only 9555-057-008 2
:;% 21 | Lock-Door, Service (thumb turn), Lint Drawer 8650-026-002 2
s g * | Cam, Lock 9095-044-001 2
§ ; * | Strap, Screen (Sides) 9544-092-001 4
* | Strap, Screen (Front) 9544-089-001 2
* | Strap, Screen (Rear) 9544-090-001 2
* | Lint Screen Strap Hold Down Screws 10Bx 1/4 9545-008-001 32
22 | Controls Assy, Black 9857-187-004 1
* | Harness, Electronic Control 9627-885-002 1
23 | Lock and Key, Control 8650-012-003 1
* | Cam, Lock 9095-041-001 1
* | Key only (6324) 6292-006-007 1
* | Harness, Heat Sensor 9627-886-001 1
* | Wire Nut Connector Grey 8640-276-002 4
24 | Sensor Temp Control 9501-004-004 2
* | Bracket for Heat Sensor Mounting (Under Basket) w/ | 9501-008-002 2
> sensor
'E * | Screw, Round Head (Mounts sensor; phillips head) | 9545-045-005 2
§ * | Grommet, 3/16 ID 9209-037-002 2
Bl | Leg, Leveling 1/2” 8544-006-001 4
* | Leveling Leg Wrench 8545-061-002 1
* | Cover, Cabinet (Top) 9074-320-001 1
* | Insulation Cabinet Cover 9277-041-017 1
* | LP Kit for 50Lb Stk Dryers 9732-102-013 1
* | Strap - Bead Tie 9544-041-002 1
* | Screws, Mounting-Coin Vault 9545-008-024 2

o Part # 8533-099-001 10/22

20

m
(']
v

v &
(r 3y
@ = o
g B
Q e+
()
[«

21

17
18

Part # 8533-099-001 10/22 o



Door Switch Group

Key Description T-50X2-11 Reversing
9539-487-001

Kits &
Assemblies

Door Switches

Bearing Housing
& Tumbler Group

Hinge Plate Cover
Key Description T-50X2-11 Reversing
Cover-Hinge, Black 9074-340-002

2 | Screw-TRHDCR, 10B x 3/8, Black 9545-008-010 4

N

Assembly

Notes

ejeq syed

]
o
0
-
=1
0
=
)
o
(=g
o
o

e Part # 8533-099-001 10/22

Part # 8533-099-001 10/22 o



Rear View Photos

Description

Rear View Photos

T-50X2-11 Reversing

Kits &
Assemblies

10 | Collar-Shaft, w/Set Screw

9076-052-002

11 | Spring, Belt Tension

9534-319-002

12 [ Chain, Spring Tension, 15 1/2" (27 Links)

9099-012-008

13 Hook, “S"” Hook

9248-022-002

14 Drive-VFD, Inverter, 2Hp 230VAC

9375-032-011

& VFD Cooling Fan

9189-013-001

* Assembly, Impeller-Blower Motor (15-17)

9919-019-001

15 [ Plate Assembly, Impeller-Blower Motor

9982-388-002

* Nut, 5/16™18

8640-400-003

* Impeller, w/Set Screws

9278-043-001

16 Motor, Blower

9376-311-005

17 Bolt-Motor Mounting, 5/16, 18 x 5/8"

9545-014-004

OININ|IOININIFEINININININIAINIAINININININININININ

18 [ Nut-1/4" x 20, Mounting Plate, Impeller Motor Assy.

8640-414-007

[y
N

Assembly

17

1 | Pulley, Driven 9908-047-002
* | Tolerance Ring 9487-234-005 Y szateteiet m
saiimine

2 | Washer-Flat, 1/2" 8641-581-026 - shabiiaiei gf,' 2}
3 |Lock Washer, 1/2" 8641-582-016 = &U' l
4 |Bolt, 1/2"-13 x 1" 1/4" 9545-017-009 sasnisimina 90
5 [Belt, Drive 9040-076-003 v 8
6 | Air Flow Switch, Assembly 9801-098-001
7 Motor-Drive, 2Hp. 9376-319-001

@ = 8 Pulley-Motor, Drive 9453-169-012

3 8 * | Screw-Set, 5/16"-18 x 1/2" 9545-028-013

2 = 9 Rod-Motor Mounting 9497-222-008

_E‘E & Bushing, Motor Support 9053-074-002

=

@ o

15

8

@ Part # 8533-099-001 10/22

Part # 8533-099-001 10/22 @



Rear Panel & Cover Group

ejeq
syed

Key Description Notes

Kits &
Assemblies

Rear Guard Side Panel (Right) 9208-130-001 2
N 2 | Rear Guard Back Panel 9208-089-001 2 =
E § 3 | Rear Guard Side Panel Lower Left 9074-370-001 2 g? gr
2 -
GREE * | Screw, Guards 9545-008-024 * o
4 | Label - Connection Electrical 8502-649-001 1 & g_
Bl 5 | Label Warning & Notice 8502-763-001 1 8
v .=
> 6 | Label - Instructions 8502-645-001 1
o 7 | Transition Assembly Outlet 9109-113-001 1
g =3l 8 [ Top Cover Dryer Panel 9074-320-001 1
0 o
3 © * | Insulation Top Cover 9277-041-017 1
ﬁ% 9 | Top Burner Housing Heat Shield Inlet 9550-188-001 1
=@ 10 | Door Control Box 9108-139-001 1
- ; * | 8” Slide Open Clean Out Duct (Optional) 9973-034-001 1
= O
Q£
Co
a2

Airflow
Switch

Parts

Control

Control
Assembly

Temp
Sensor

@ Part # 8533-099-001 10/22 Part # 8533-099-001 10/22 @



Kits &
Assemblies

Bearing Housing
& Tumbler Group

Assembly

Bearing Housing Group

Key Description

Bearing Housing Complete Assy (Includes bearings
& Spacer)

T-50X2-11 Reversing

9803-201-001

1 | Housing, Bearing 9241-189-002 1
* | Bearing, Ball, Front 9036-159-001 1
* | Spacer, Bearing 9538-183-001 1
2 | Bearing, Ball, Rear 9036-159-003 1
3 | Screw-Wizlock, 1/2-13x3/4 9545-017-017 4
4 | Nut, 1/2-13 8640-417-002 4
5 |Screw, 1/2-13x1 1/2 9545-017-018 2

Tumbler Group

Key Description T-50X2-11 Reversing QTY
* | Tumbler Assy Complete W/Spider (GALV) 9848-154-001 1
1 | Tumbler Assy (Galvanized) 9848-148-001 1 - %
* | New Tumbiler, Taller Baffles (Anti-Roping) W/Spider 9848-158-001 1 5’. gr
* | New Tumbler, Taller Baffles (Anti-Roping) 9848-157-001 1 g ;
* | Tumbler Assy Complete W/Spider (SS & Galv front) 9848-154-002 1 g.- g_
1 | Tumbler Assy (Stainless Galvanized front) 9848-148-002 1 @
2 | Rod, Tumbler 9497-226-002 3
3 | Washer, Special 8641-590-002 3
4 | Shim 9552-013-003 AR
5 | Spider Assy 9568-017-001 1
6 | Nut, Wiz Lock 8640-417-005 3
7 | Spacer-Shaft 9538-188-001 1
8 | Tolerance Ring 9487-234-005 1
9 | Pulley, Driven 9908-047-002 1
10 | Washer -Flat 8641-581-026 1
11 | LockWasher - IntTooth, 1” 8641-582-016 1
12 | Screw, 1/2-13x1 1/4 9545-017-009 1
* | Belt, Drive 9040-076-003 2
10 12

(F)]
[y
»

@ Part # 8533-099-001 10/22

Part # 8533-099-001 10/22 @



Burner Housing Group

)
&5
';-3 § Key Description T-50X2-11 Reversing QTY
< * | Housing Assembly, Burner 9803-230-001 2
1 | Service Burner Plate Front 9452-730-001 2
2 | Service Plate baffle Recirculation Chamber Clean Out 9452-850-001 2
* | Screw, 10B x 3/8” 9545-008-006 8
3 | Screw, 10B X 1/4” 9545-008-001 16
4 | Angle, Burner Support 9003-220-001 2
* | Screw, 10B x 3/8" 9545-008-006 4
5 | Burner, Main 9048-020-002 4
oo * | Screw 10AB x 3/8" 9545-008-006 4
% § * | Panel, Burner- Front & Back 9454-822-001 2
:Ig: g 6 | Panel, Burner Housing, Side (RH) 9454-790-001 2
gag 7 | Panel, Burner Housing, Side (LH) 9454-826-001 2
'E 5 8 | Panel, Burner Housing, Top 9454-805-001 2
a ; 9 | Shield-Heat, Burner Top 9550-198-001 2
10 | Electrode Assy, Ignition 9875-002-003 2
11 | Screw, Electrode Mtg 8B x 1/4” 9545-045-001 4
12 | Valve, Gas Shut Off (Optional) 9379-196-001 1
13 | Control Assy, Gas 9857-192-001 2
14 | Manifold, Assy 9381-012-001 2
* | Orifice, Burner-Natural #29 9425-069-021 4
* | Orifice, Burner-LP #46 9425-069-022 4
15 | Bracket, Manifold 9029-175-001 4
16 | Pipe Plug in end of Burner Manifold 8615-104-038 2
* | Screw, 10B x 3/8” 9545-008-006 4
17 | Thermostat, Hi-Limit 9576-203-002 2
- * | Spacer, Hi-Limit 9538-142-001 2
-E * | Screw 8B x 3/4” 9545-045-007 6
"8l | 18 [ Cover, Hi-Limit Stat Ignitor 9074-329-001 2
“H| 19 | Bracket-Hilimit 9029-192-001 2
* | Screw, 10B x 3/8” 9545-008-006 4
* | Thermostat, Safety Shutoff 9576-207-008 2
* | Screw, 10B x 3/8” 9545-008-006 6
20 | Cover, Safety Stat 9825-062-001 2
* | Screw, 10AB x 3/8 9545-008-024 6
* | Control, Ignition Fenwall (3 trybox) 9857-182-001 2
* | Kit, LP Conversion 50Lb Stack Kit (White Rodgers) 9732-102-045 1
* | Welded One Piece Gas Pipe Assembly w/Shutoff Valve 9838-018-003 1
* | Gas Pipe Assembly Replacement Kit 9732-360-003 1
* | Gas Pipe Assembly (After Serial) 9838-023-003 1
* | Fitting - 1/2 NPT Union Adapter 8615-120-001 1
21 | Heat Recirculation Duct, (From Exhaust to Burner 9973-032-001 2
* | Screw, 10B x 3/8” 9545-008-006 8

@ Part # 8533-099-001 10/22

Burner Housing Group Photos

ejeq syed
pajeaH d211309|3

Part # 8533-099-001 10/22 @



()] - -
MRAir Flow Switch Assembly OPL Control Board o
] g Key Description T-50X2-11 Reversing gr %
x 8 1 | Control Assembly (Black) 9857-187-004 1
2 | PCB Control Board 9471-017-001 1 m
T 5 3 | PCB Display Board 9471-018-001 1 - §
£ 8 4 | cable, Upper Control Long 9500-007-001 1 | g
S o 5 [Cable, Lower Control Short 9500-007-002 1 3 T
3 6 | Membrane Switch Assembly (Black) 9801-110-001 1 g" 9
E 5 7 | Fuse, 600ma / 250V 8636-024-001 2 a
xS * | Harness Main Control OPL Stack Dryer 9627-885-002 1
4 — 8 | Control Tray 9826-006-001 1
23
36 8 — |
T3
£
8P
0 ¥
= O
Q£
¥
a 2
gp
whd
C®
Se

§ f Key Description T-50X2-11 Reversing

'cé; § * | Air Flow switch Assy 9801-098-001 2

02 1 | Bracket-Airflow switch 9029-200-001 2
2 | Shield-Switch 9550-169-003 2

2 -l 3 | Switch-Micro 9539-461-009 2

2 § 4 | Nut-Twin, 4-40 8640-401-001 2
5 | Screw-.625, 4-40 9545-020-001 2 - 2
6 | Actuator-Air Flow Switch 9008-007-001 2 Ve
7 | Pin-Cotter, .09375x.75 9451-169-002 2
8 | Screw, 10Bx1/4 9545-008-001 8
* | Harness Assembly, Overtemp/Airflow 9627-861-001 1

@ Part # 8533-099-001 10/22 Part # 8533-099-001 10/22 @



Control Assembl

Key Description
* | Control, Rear

(/)]
9
& 5
LE
¥ 2
)]
<

T-50X2-11 Reversing

9857-223-002

* | Bracket, Terminal Block Power

9029-202-001

Strip, Terminal Marker

9558-029-006

9897-035-001

Screw, 10AB x 3/8”

9545-008-024

Harness Assembly-Power Main Fork, Upper

9627-859-005

1
2 | Terminal-Block, Power, 4 Pole
*
E S
b3

Harness Assembly-Power Main Fork, Lower

9627-859-006

8220-137-002

3 | Wire Assembly-Ground, GRN/YEL, 7"
* | Lock Washer, Ext tooth

8641-582-006

=l 4 [Screw, 10-32x 1" 9545-008-027
%8‘ 5 | Transformer, 120/208/240/60Hz.(In), 24/120VAC (Out) 8711-013-001
=38 6 |Screw, 10AB x 3/8” 9545-008-024
_E’ 'g 7 | Fuse Holder Assembly 9200-001-002
¥l * | Fuse, 1.5Amp/250V-Fast Acting 8636-018-001
w3 | Relay, Motor, 30Amp 24VAC 5192-299-002
* | Screw, Phillips, 8AB x 1/2" 9545-045-012

9 | Terminal Block Power 9897-026-002

* | Screw, Phillips, 8AB x 1/2" 9545-045-012

10 | Relay-Enable, 24VAC 50/60Hz 5192-285-004

* | Screw, Phillips, 8AB x 3/8” 9545-045-008

11 [ Relay-Reversing, 24VAC 50/60Hz 5192-285-004

* | Screw, Phillips, 8AB x 3/8" 9545-045-008

12 | Drive-Inverter, 230VAC, 9375-032-011

* | Screw-Mounting, 10B x 1/2" 9545-008-026

13 | Key-Pad, Display, Delta E-Drive 9150-044-001

14 | Resister-Dynamic Breaking, 2000hm 9483-004-002

3>~ * [ Screw, 10AB x 3/8" 9545-008-024

aE) * | Wire Assembly, Violet, 8” 8220-118-003

ﬁ * | Screw, #6-32 x 5/16" 9545-044-006

* | Nut, Hexkeps, #6-32

8640-411-003

15 | Terminal Block, Power

9897-026-003

* | Screw, Phillips, 8AB x 1/2"

9545-045-012

* | Harness-Assembly, Low Voltage, Upper

9627-867-007

* | Harness-Assembly, Low Voltage, Lower

9627-867-008

16 | Ignition Module

9857-182-001

* [ Screw, 10AB x 3/4"

9545-008-018

17 | Wire Assembly, High Voltage

9631-403-009

NIBAINIP,|IRIBRINID]IDAIBRIPRININIOINIBAINIBDININIE]IBDINININIDA IR IEEE,rR,rE=E]= ==

*

Harness Extension (Internal)

9627-887-002

Harness Extension (External)

9627-885-002

Harness, Overtemp & Air flow switch

9627-861-001

Door-Control Box

9108-139-001

x| x| *¥| %

Screw, 10AB x 3/8”

9545-008-024

W IN|= =

@ Part # 8533-099-001 10/22

e .

T

m
(']
v

v &
(r 3y
@ = o
g B
Q e+
()
[«

Part # 8533-099-001 10/22 @



Electric Heated

23/

Parts Data

UPPER VF DRIVE N
GN/YE §T 774 S
BK/BU {5 -
BK/RD [, "9 b=y
208-240V (L1, L2) GRY T3¢ <
MI5 N
L
L1 L2 Q GND by =9 M
p MI6 B
S 5 oE=20¢ pcM MARATHON ©
g 2 ﬂ A ! c HH*
> >
c gl glle = X UPPER TRVE |2 B1gY 200—0HM_100—WATT =
- &la © & GN/YE ENABLE RELAY |/, goeY BRAKING RESISTOR S5
2 2 BK/BU BK/BU CONTACT >
7)) ®
BLU BK/RD BK/RD 3 5
. RED \ \ \ I ——— - wr T e
BLK/BLU .
e BLK/RED [ | | UPPER DRIVE WHT UPPER DRIVE Vi c
NABLE RELAY COIL R R
w BK BK | , EMBLE RE 1 REURY ContacT| _RD "B UPPER IGNITION
TROLLER
| | . CON
UPPER MOTOR —_—
R UPPER , UPPER , *I"RELAY COIL rol ]
DOOR SW 7 RUN RELAY [
. BK BU _ |L_RD RD r LWHT o S| 1A V1
p——————O ®
N Ja 0_© f I f UPPER DRIVE FUSE S1
X S | oW Retar | REVERSE wr__ ovaseno
=N 208-240V , | | oRG RELAY COIL WHT f |
| o’ >
0 | @ , I [ YA (SEE NOTE 3.) | nﬂ | L
UPPER
5 ! UPPER ! PR+ UPPER OVERTEMP L YE
N [ GAS RELAY | STAT AR SW  STAT UPPER FLAME
| vio | _ 06 BN _ BN o GY BK RD o/<, ) SENSOR
a A S
. UPPER BLOWER
NOTES: , , MOTOR_SWITCH
CENTRIFU
1. DOOR SWITCHES ARE N.O. , UPPER HEAT
e SWITCHES CLOSED WHEN DOOR IS GLOSED. ! SENSOR = LOWER VF DRIVE UPPER SPARK
0 2. DRYER STARTS WHEN THE DOORS ARE CLOSED, A | I BK/RD g ELECTRODE
CYCLE IS SELECTED, AND THE START BUTTON IS | ELECTRONIC BK/BU S
Y PUSHED. THERE IS AN AUTOMATIC COOL DOWN AT LOWER DRIVE 2 1o4
THE END OF THE CYCLE. | CONTROLLER ENABLE RELAY COIL GN/YE | L
C M 3. CENTRIFUGAL SWITCH—N.O., CLOSES WHEN MOTOR IS 7 = T3¢
" o UP TO SPEED. GRY o MIS N
t 4. REFER_TO OWNERS MANUAL FOR DESCRIPTION OF 7 7 ® M4 =4
a OPERATION AND REQUIREMENTS FOR HEATING O:NOCQ; 7 L vis
ol O
olg , , LOWER MOTOR 3 |5 gQrE-20
2819Y LOWER | VR Av | RELAY COIL j beM MARATHON
2SI DODR SW RUN RELAY ka aidv -
da | e BU/WT Y |__RO/WT o ((ro T L | Lower BRve [< T 200—0HM_100-WA
Q p———————o o f il f ENABLE. RELAY | B24 BRAKING RESISTOR
CONTACT
< | | e SR
(@) g , W REAY T wrjos  RELAY COIL/ N whr R6
:
3 , * f §<//m|m\ LOWER DRIVE LOWER IGNITION
208—240V , LOWER | REVERSE g re CONTROLLER
| GAS RELAY | RELAY CONTACT RD
g VI/WT 06 BN_ BN GY BK _ RD
, H ¢ —OTP—e—0.0 oTo—* 0
n BLU L | LOWER &hOEmm BLOWER
RED|] | JIGRYq yer \MOIOR/wpeT ——  — 77777 LOWER AR SW  LOWER MOTOR SWITCH
- Hi—LIMIT OVERTEMP CENTRIFUGAL
| = STAT STAT
" - (SEE NOTE 3.)
WHT
ﬁ\wao< ° >
08V H: X1
3 o[PS SCHEMATIC DN50X2NC—11EB_R P ——
@ com|r) |1(g2 WHT 9506—796—001 REV. B SENSOR
208-240V, 1 PHASE, 60 HZ
—e
IMPORTANT: RETAIN THIS ELECTRICAL SCHEMATIC FOR SERVICE. LOWER SPARK =L
ELECTRODE -

N[N NN
<
(@)}
= /
o J
() ..
SN [ H|lo|ln || S | T !
[0} olo|a s
AsiS2|8|2(2(g =
=l oo S5 || |0
| © % r_m % M o m 1,
aV/A_ n_V 4ﬂ_ 44_ 1 1 n_U 1 _-.“..
Alm Lol |w|=|w ,
o |lo|(olo|x|o|x
1 nlioa|aN|N || |Wn
O ||| |0 O A
S 0 -
2 <
w &
ey
(o) 2
sl =
)] 9
n — [72] "
A K |
—
e S
Q c
N = E
o =
- £ ©) o~
- =4 2
5|0 o |®
> [ 3| 2 s
) M 5| x
P =
o| o o |2
m | c V| <
ALS E (g
P
Q 0| > o o
S ..m |m - < |_m mJ e
7)) m_m S| o — | = - Q
c als x|®|5 =)
I< |Els5128 m|2|d —_— -
SN e |2 58| |T = ! 3
W NS0 |El S5 ' S
O lls|s|2|E|5|2|3 2
7} 7} c Q
WENC|IS|c[8]5|a]5 P
= BN 0| O|O|ln]|ln|lun m
Q o o
N % | = |[N|o ||| +
W L= £
salquidssy| 400a dnoup J9|quint 3 BuisnoH sjed Alquiassy | losuas @
B S| UIqe) BHuisnoH Hurieag Jouing |onauo) jonyuo) "dway



Wiring Diagram for DN50x2 Reversing

(0]
()]
&5
7 2
g5 Not
v g otes
2 UPPER
FLAME ' UPPER
g SENSOR yo o1 #6 BRN GAS VALVE
‘dﬂ—g-[mi #6 YEL 9857-134-001 m
== = o
) X
8 épiéi = 6 YE 146 YE g a
9857-223-002 s ELECTRODE L - q
777777777777777777777 T T — — #5 Bk 6171 aa
<
£
L: UFFCEORN'#;ETDN - ‘ U :
) 9857-182-001 a8 | o
] iadal Q
i 28| ? \ o ]
g 88| \ “UrPER =
B | Q.
B \
#5 BRN 58" UPPER
#6 WHT | DOOR SW
EBIK UPPER
122k | [BHi-LMIT STAT #3 BLK o113 BLU
(=) (=1 8220—095-050 BRN i m‘ ORG #3 BLK 68"
=] 8220-095-049 ORG ' @l8 ~ %7 9539—487-001
'ﬁ ° # ‘g@g 95762 002 #3 BLU 74,,
L= © S
= (C) il 2 T BK/R |2 S,
¥ —035— lzw BK/R F — 1
o . BBmbls |, ek 22555780 B 4 Vio 3 Vio X #3 vio[ ] K2 upPeR
T SRR o Iy f GAs |
(] s B 4 ORG{ g 3 ORG #3 ORG| o RELAY
o5 L E B 4 BLK 3 BLK T ol & \
=] i e Pl @ 4 RED [1|1|#3 RED | #3 RED| 5 | UPPER |
£ £ fr— R 4 WHT 5 WHT T 3 BLU 747 o | RUN
e 5@ I = | |2 4 V/W_[Y91#3_VIO/WHT | S RELAY |
(i°} - X - o == #4 WT/0G |99/#3 WHT/ORG ‘ ° ‘
@ o E=lRE #4 R/W $ 3 RED/WHT | I |
@ o ? e 8220-737-007% 1 S WT*; ‘
= 2 |y 2990_005_0%3 ‘ T [ - J4 UPPER
oo @ rs 8220-0395-051 ‘ ‘ ‘
N
B[S 240 4 BLK — K2 UPPER
4 : “mle s l ﬁj 170621 GAs " } Teue
e |° 2R [ 3EE[T LL o RELAY ' SENSOR
22 | UPPER | | coml |1 Cele /2 ! #3 lRowl 9| Kb oper | g
“® | DRIVE B 8220062038 Jﬂ & [ #3_BLUYWHT | RUN | T
REVERSE RED | ° RELAY | S
= | RELAY | 208-240V ?
! 2 BK/RD UPPER BLOWER ‘ iy o | I
= NN 2 B/ [ TR s 3 Bk 117 | O 2
#2 o Yzi BK/RD. | ‘ 3 [WHT g ‘
| J4 LOWER o
8220-063-002| ”fi& ‘ — ‘ B
8220—082-002 | |
s —
R NN | | HE geam \ N
9 R 22 208-240V o RO
RsE LS LBRE | UPPER DRIVE e Tz 8 ‘
UPPER [8 [¥([® o n 5 MOTOR ‘ se 0 = ‘
N 1 0Oo0o0oe | 8376-319-001 = Y Py
DRIVE [o |=(2 DM L1 12 = NeY) 11986 ¢ VI
] Q9 o | O~
ENABLE |L [F1&_ORY s | I~ 38F = o
RELAY % _“g’ 'gvm 8220-064-063 ‘ | oo rx? o5 oR [
| oot g, &Y ‘ | e 26 BISF |
> 2
2 o oes 0] 3 LOWER | S 3
a0 vin-ons v Y s | GAS VALVE L <15 GRY
81 e 9857-134-001 | g 5 | o-B—ERy
. - azo-vio-ons W 21 ol _ 1 \ s 5|2
E T T2 T3 47 YEL ‘ S = g
; = g \ | 3 3 !
- > EF = 38 B2 | FXEXIT e Ut — -
o 4 B 3 | B | LOWER @
5 £ 8 s 1N | FLAME = B &
c o It - 3 47 8 SENSOR & N
#5 BLK = ¢ 3
Qo wn ; RED BLk=7 % E 2R
O v g ol 44 v/W 4 V/W | Clower & #3 BLU/WHT 79 8 [k
< - 2 #4 /0 #4W/0 o oL
K et fiwt | o SR LOWER AN
r%] | Blek :11 B/ | DOOR SW &
] E]E—E&‘ < ngg T oAE m\E | #5 Bk 61° #3 BLK ——#3 BLU/WHT g
A *B‘Z = = 8220-063-002 |2 ¥ 3 BLK S
=5 [ o B} ke m‘ 9539-487-001 ¥
% E 2 8220-062-038 < 1| 8
5 A #5 BRN ‘ o L‘ *
3 z ::NE—CKS S LOWER
E 06-14 © | TEMP
| e —H \ SENSOR
N
&
\ Z [ o #5 BLK S ‘ 9539-461-009
‘ > © o[~|3 #5 BRN | #5 BRN 58"
& < [ER 5320095040 | e
= E —095~ HI-LIMIT STA
I'e 5| £7 WI 18 Z[BRN-15_ _ORG-14
\ H Z#ZRD i 1)
& 1 ]
| RBl., ~ 58 SO 7 BN ? Ti@g —
o 7 YE 38
| RC '5 %ﬁl‘sg | WT 3 12 S W e e W O*
| IT3372-032-011 gg% :[j 7 BK N t EL&K SNoo s G N = ’\‘] e
y 38 ~ & WHT 208—240V o on o B
| 23 BK=7 3 ORG RN | LOWER BLOWER coceooe O
B1 | BRN I 1 MOTOR DDD DD DD O
| LOWER DRIVE iy vio 8220-064—064 86550300 VIO 9376-311-005 PRR RN NN —
ENABLE RELAY [3[R |B2 T1 T2 T3 RED |_RED FIFFYYY
‘ 14 #7 RED PUE 800-001 agg T boowaoe OO
| P CEEG 8856-018-001 |_whr 2323386 |
g WHT [ 208-240V N | >
| —msore T wHT | LOWER DRIVE 8888888 WA
GN/YE\ MOTOR EI=NNGD N
- - = _ 9376-319-001 o m
J

9506—-796-001B WIRING DIAGRAM  DNSOX2NC—-11EB_R
IMPORTANT: RETAIN THIS ELECTRICAL DIAGRAM FOR SERVICE.

@ Part # 8533-099-001 10/22 Part # 8533-099-001 10/22 @



Section 8:
50Hz. Parts
Data 50# Stack

Rear View Photos

Key Description

*

Spacer, Tumbler pulley

T-50X2-39 Reversing

9538-047-002

2 m
1 |[Pulley, Driven 9908-047-002 2 R
* | Tolerance Ring 9487-234-005 2 3
2 | Washer-Flat, 1/2” 8641-581-026 2 14 =
3 | Lock Washer, 1/2" 8641-582-016 2 g gr
4 |Bolt, 1/2"-13 x 1" 1/4” 9545-017-009 2 e
5 | Belt, Drive 9040-076-003 2
6 | Air Flow Switch, Assembly 9801-098-002 2
7 | Motor-Drive, 2Hp. 9376-319-001 2
8 | Pulley-Motor, Drive 9453-169-012 2
* | Screw-Set, 5/16"-18 x 1/2” 9545-028-013 4
9 | Rod-Motor Mounting 9497-222-008 2
* | Bushing, Motor Support 9053-074-002 4
10 | Collar-Shaft, w/Set Screw 9076-052-002 2
11 | Spring, Belt Tension 9534-319-002 2
12 | Chain, Spring Tension, 15 1/2” (27 Links) 9099-012-008 2
13 | Hook, “S” Hook 9248-022-002 2
14 | Drive-VF, Inverter, 2Hp 230VAC 9375-032-011 2
* | Assembly, Impeller-Blower Motor (15-17) 9919-019-002 2
15 | Plate Assembly, Impeller-Blower Motor 9982-388-002 2
* | Nut, 5/16™18 8640-400-003 8
* | Impeller, w/Set Screws 9278-043-001 2
16 | Motor, Blower, 50HZ. 9376-311-004 2
17 | Bolt-Motor Mounting, 5/16, 18 x 5/8" 9545-014-004 8
18 | Nut-1/4" x 20, Mounting Plate, Impeller Motor Assy. 8640-414-007 14

Part # 8533-099-001 10/22 @

Part # 8533-099-001 10/22 @



Rear View Photos Electrical Components

Kits &
Assemblies

ejeq syed

]
o
0
-
=1
0
=
)
o
(=g
o
o

o
25
-gg
29
=)
o=
EE
— =
©

ol
0 ¥

Key Description T-50X2-39 Reversing QTY
1 | Transformer, 200/230-24 VAC, 50/60HZ 8711-004-004 1
* | Strip-Marker, Terminal 9558-029-004 1

Key Description T-50X2-39Reversing QTY
1 | Control Assembly, Gas Valve 9857-132-004 2
2 | Kit-Honeywell VR86, Valve Flange assy 9732-162-001 4
* | Orifice, Main Burner, #30 9425-069-002 4

@ Part # 8533-099-001 10/22 Part # 8533-099-001 10/22 @



Electric Heated

Parts Data

5y

Part # 8533-099-001 10/22

UPPER VF DRIVE
GN/YE T
BK/BU § ]
BK/RD [
- 230V (L1, N) )
MiI.
N L1 L2 N GND PMIST )
° pMI4 =
H N p M6
0 . g @Qr ©E=20¢ pcu MARATHON
= >
o <
Ty) g [\3 gl = S 81¢—— 200-OHM_100—~WATT
X GN/YE | Vi BRAKING RESISTOR
&e /3 BK /BU GNE ENABLE RELAY |, B2
le)) BLU BK/RD BK/RD
RED / \ [ |
c BLK/BLU / / - 1 WT . WHT
o — BLK/RED / | | UPPER DRIVE WHT UPPER DRIVE v
(/)] BK BK | | ENABLE RELAY COIL | mm%ﬂw%oz;oa a5 1Fe UPPER IGNITION
e _ _ o kB CONTROLLER
() UPPER | UPPER | & c_mmmm< z&mm R
v DOOR SW | RUN RELAY |
BK BU || _RD RD \ml_/ WHT <l 5
T 11 f v
Q o9 | UPPER | UPPER DRIVE \__/
R ola|®| g X CW RELAY REVERSE
S B _ 0 | ORG RELAY COIL/” ™\ wHT
N @ o R1 | I T oav \ RS (SEE NOTE 3.)
'l UPPER
X iy | RS RELAY | KRSy SR /
() I8! | L vio | BN BN O BK _ rRoY v | UPEER CLAME
| 11 | BN OMG 0
LN NOTES: UPPER BLOWER
| | MOTOR SWITCH
N 1. DOOR SWITCHES ARE N.O. , | UPPER HEAT CENTRIFUGAL IR §
SWITCHES CLOSED WHEN DOOR IS CLOSED. SENSOR = LOWER VF DRIVE UPPER SPARK
2. DRYER STARTS WHEN THE DOORS ARE CLOSED, A | nln_ BK/RD ELECTRODE
CYCLE IS SELECTED, AND THE START BUTTON IS | ELECTRONIC L m
ﬂ_._m_wz%mo qo_._nmﬂm_ m_moow__.m_,:oz»:o COOL DOWN AT | CONTROLLER LOWER DRIVE BK/BU o2 12
. GN/YE e
r VIA_ 3. CENTRIFUGAL SWITCH—N.O., CLOSES WHEN MOTOR IS | ENABLE RELAY COIL |_|
o o) UP TO SPEED.
f 4. REFER_TO OWNERS MANUAL FOR DESCRIPTION OF | |
OPERATION AND REQUIREMENTS FOR HEATING O_woc_._.._ | LOWER HEAT
(@) EE | | SENSOR LOWER MOTOR MARATHON
o~ 218 LOWER | REVER v RELAY COIL
o) = BK DOOR SW N wHT 819Y | 200_OHM_100—WATT
oD o o BU/WT _ It | RO/WT o ro LOWER DRIVE [ = -
1) [ H [ \°J ENABLE RELAY ||, 2oVl BRAKING RESISTOR
LOWER DRIVE CONTACT =
£ | dome o :
e . | I " WT/0G  RELAY oo__.\ww/ WHT
= 24V LOWER DRIVE WER IGNITION
230V | LOWER | REVERSE VI dre LOWER IGNITIO!
h | GAS RELAY | RELAY CONTACT RD CONTROLLER
[§] R2 | Vi/wr 06 BN_BN GY BK _ RD Vo) *RE r———1
BLU I BIK _ I _ R - A P _HO\QB_&E z
(/)] 1 L _ LOWER LOWER BLOWER | S
R I YEL LOWER AR SW  LOWER MOTOR _SWITCH 1.5A oA ]
Lo HELM OVERTEMP CENTRIFUGAL FUSE _ S1
A wT
m' qAm_m_m NOTE 3.) [ pV2/GND |
WH
." _Iww.m< || _l %\ |_ .
H. » — Y
v 3 M £ SCHEMATIC DN50X2NC—-39_B_R p— mm
X2 LOW LAM!
W coulrD| |G WHT 9506-805-001 REV. PR I
230V, 1 PHASE, 50 HZ
IMPORTANT: RETAIN THIS ELECTRICAL SCHEMATIC FOR SERVICE. LOWER SPARK |..
ELECTRODE

N|AN|N|N|N|N|N|N|JoO |~
D
c
‘»
-
g
NS [(3]|S|3|(a|3|y|2|2
> A32(3(3[3(8|2]|8]|3|8
L] _
< S BEESREEEEE
m S MR EI R EIrE RS
ol |o|wn]| |y
oISV IL|IO|T|WN]|O
e O ||| ||| || ]|OD
1)
<
=
Q
ld
3
3 2
(@]
(@) =
| A
1 W
[ (]
- = .n
O (D]
< < Sln| |2
> 2|~ (@)
al= 215 | =
Y| o|lm|
<l 2 0_|9/m
2lelsl ol T2 =| 8
< © nW.m...MGA._br.W.BS
OSNW.I l.}_A_HFOA
2 HEHEENEEENE
.ﬂObnnu.&hW...LOr%
| Olo|l=2|l vl 3|Y| 0| E
o BRI I =1 il o] =] Bl N
afl<|nojlnn|O|Z|ln|<<|a|ln]|X
>
m*12345678*
SaI|quIdSSY looQ 3 MBIA dnoJio J9|qunj B BuisnoH sped Alquiassy | Josuas
13 SH) puiqe) | tedy | bBuisnoH bulieag Jauing jonuo) | |0n3U0) ‘dway

@ Part # 8533-099-001 10/22



Wiring Diagram for DN50x2 Reversing 50Hz.

(0]
()]
&5
" 2
£ E
X
(7]
< UPPER
FLAME #6 BN #6 BN UPPER
§ SENSOR 45 Bk #6 YE GAS VALVE
b o BK=7 9857-132-004
L UpPer T
& Sohrk -
9857-223-004 s ELECTRODE
E UPPER IGNITION #E RED
- CONTROL @0
A 9857-182-001 §§
3
0 @ 519 v ™ éé
g o 0] &
- g
N E Bhoo [
© =
5 L PESZ R
< gh Zz |o
UPPER
#6 WHT | o] SW
UPPER
5 BLK
2Ry | [Bri-um sTAT #3 BLK #3 BLU
(=) o 8220-095—050 BRN > ORG 3 BLK 68"
c g 8220-095-049 orRe 18l 3 3 géuj 74:00‘
— 238
0 o © ‘ELgJD #
30O M 12 = -
(=] 2|3 |y ko d —1 K2 upper
| . ZEERSE b IS 4 VIO 3 VIO | #3 VIO o S ‘
= =7} Z 2> B 4 ORG |od #3 ORG ! #3 ORG
= P o 4 0 RELAY
o0 gl -3 2 4 BLK [JRJ3 BLK T °| o |
p -2 i 2 © 4 RED [1[1|#3 RED | #3 RED| O | UPPER |
£ E fr— 4 WHT |QI#3 WHT T 3 BLU 747 | RUN
=5 SE] ! W 4 V/W [[1#3 Vio/WHT | P RELAY |
] - L lore | (P17 | |- \ #4 WT/0G |39/#3 WHT/ORG | pS |
(7] B|L_| 2 | | 20 he et o F4 R/W NN#3 RED/WHT o
0 o3 ‘5 = ks o GN/YE l 3 BL; V?Tﬂ \
= 8220—-137-002= g O
= s L. 8220-157-002 | t =510 |u4 UPPER \
ool I 8220-095-051 | [ |
N
RR — A UPPER
I < NG ‘ s vi/wil ] LOWER | Emp
e b7 Bl LL ; £3 WI/0G o (o9 ReCaY }SENSOR
= o[+ o ©
EE = CoM|H, xzD 2l #3 R WT ol LOWER g
B §220-062-038 ® | \ #3 BLUYWHT & | RgLNA | x
i # | uppER BLOWER ! = g | £
i =
= —— T | MOTOR \ . lo ‘ g
T ON/YE 9376-311-004 ‘ 3 BLKL 11" | o ‘ >
2 8K/RD | #3 [WHT o
7 B — | J4 LOWER ‘
RD | |8220-063-002 —
YE 8220-082-002 N | |
THSTHs
" 8 Bk \EQS | | B gg QO m \
& o |z | 1204 Ro ~|” ‘ 208-240V | 2 499 I \
LIS <R RR T2 ‘ UPPER” DRIVE e =R
R =9 ) 0] 016192299002 3 MOTOR | &0 J |
B4 =3 g E? —F ‘ 9376-319-001 = NN/ A
© |£(2  GRrylOOM LT L2 3 | B L= O & V!
N ERE 0 s RO i = S8 F =
o | B mpp=a o
> MIS RBlvio 8220-064-063 | @ ® oo % 2
| +0 O | gEgr 3| OR
O | 8220-057L038] Mig. e RC LOWER | ® < mlof |
> 0375 032-011 A2 | GAS VALVE 8 »
P el | 9857-132-004 ‘ 7 o vl
0 | a S [ od8_BRY
sz 1g-ous VI 2! #7 BN| #7 BN ‘ i | o—2N
#7 YE| 8 o
a | ! 3 gle] |
> - | e [ _
— — T
(= -1 B \ LOWER = 1 ®
s E ‘ FLAME 2
c o 7 aux SENSOR § % ol
7
o o ﬁi_mj—g_%:g 7 PR
; "
(&) < o #4 v 0 #4 v 0 | %5 #3 BLU/WHT 79 R |op
@ 74 W/0 74 W/0 | SPARK LOWER HEE
HiERE e e | FLECTRODE DOOR SW -
e K | BRRR
1 E]%F—&‘ S ﬁﬁfgi w | #5 BK 61" #3 BLK ——#3 BLU/WHT
S| E‘Z < @ [0 8220-063-002 | LOWER 3 BLK
&l [i ke [ OVER-TEMP 9539-487-001
E 8 & B220-L2-038 ‘ - ‘;‘ eRy 15" STAT g ¢
s dR of wr-11|L112 =
saF B B-15 - LOWER
3l oc-14 \ LOWER TEMP
i B ‘ AR SW SENSOR
R
N
B
T | wrem
‘ = lors-018 [ = S8 zg e L#5 BRN B
| B 222 Bl 8220-095-041 K
5 3 o is 8220-095-040 | @H LL\S‘#E@TAT
| & GUDCE #7 Wi 18 @BRN—W& ORG—14
| DCM L1L2 = FCHELRD T ORG-14 |2 (@)
\ N I 5 5e <#ZBN g A2 %%U =
M o35 v 28 s 7 = 8|8
\ e T 12 (858 o g I2 o
! e SN GO T v a ll ‘ TIFEERT NS
9373-032-011 B2 0wy 8 =
| . —%E! o EE BK—7 5 Lowezﬂmgmwm A, | =
81 @ ; MOTOR ceeeece OO
| LOWER DRIVE {0 vio 8220-064-064 8653-039-000 7y | vio ¥ 9376-311-004 SSN8NSN88N  —
ENABLE RELAY B2 T1 12 T3 RED |_RED TA \‘4 \‘4 \‘4 \‘4 \‘4 \‘4 0
} 2l #7 RED " iPbe-ppi-t | 5888888 | =
E& —0T8= WHT NN N ooo >
WHT [ 208-240V Pl
‘ 2 T whT | LOWER DRIVE 8888888 W
L GN/YE\ MOTOR EIZINN G e Nz
- - _ 9376-319-001
~m
U
9506—805—-001PR  WIRING DIAGRAM  DNSOX2NC—-39_B_R -

IMPORTANT: RETAIN THIS ELECTRICAL DIAGRAM FOR SERVICE.

¥00—-¥00-10S6

@ Part # 8533-099-001 10/22



	Section 7: Parts Data 50# Stack
	Section 8: 50Hz. Parts Data 50# Stack
	Control Assembly Group
	Bearing Housing Group
	Air Flow Switch Assembly 
	Rear View Photos
	Burner Housing Group
	Sensor Assembly, Thermistor
	OPL Control Board
	Door Switch Group
	Cabinet Group
	Kits, Assemblies, & Common Parts

	Parts Data  13: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 

	50Hz Parts  13: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 

	50Hz Parts  14: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 

	Kits, Assemblies, & Common Parts 59: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 15: 
	Page 16: 
	Page 17: 

	Cabinet & Front Panel Group 59: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 15: 
	Page 16: 
	Page 17: 

	Rear View 59: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 15: 
	Page 16: 
	Page 17: 

	Cylinder, Seals, & Bearings 59: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 15: 
	Page 16: 
	Page 17: 

	Loading Door Group 81: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 15: 
	Page 16: 
	Page 17: 

	Water Inlet & Rear Channel 59: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 15: 
	Page 16: 
	Page 17: 

	Electrical Components 59: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 15: 
	Page 16: 
	Page 17: 

	Loading Door Group 82: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 15: 
	Page 16: 
	Page 17: 

	Loading Door Group 83: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 15: 
	Page 16: 
	Page 17: 



